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2. Version

Version No. Date Description

This report was amended on the report
CCIS15120098001 which were tested and
issued by Shenzhen Zhongjian Nanfang
Testing Co., Ltd.

00 26 Dec., 2016 The differences between them as below:
Removed the SNF interface and the
relevant module. Base on the differences
description, Field strength of spurious
radiation was retested.

Tested by: 20 rat ZEQ Date: 26 Dec., 2016

Test Engineer

Reviewed by: /V‘T‘ Ll‘a'ﬁ Date: 26 Dec., 2016

P’roje«l:t Eng?r;eer
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4. Test Summary

Section in CFR 47
Test Item Result
FCC
Part 2.1046 R
RF Output Power Part 90.1321 Pass
Modulation Characteristics Part 2.1047 Pass*
Part 2.1049
% & -26 dB ied B idth Pass*
99% & -26 dB Occupied Bandwidt Part 90.209 ass
Emission Mask Part 90.210(b) Pass*
Part 2.1051
i Emissi A Terminal Pass*
Spurious Emissions at Antenna Termina Part 90.1323 ass
Part 2.1053
Fiel h of i Radiati P
ield Strength of Spurious Radiation Part 90.1323 ass
o Part 2.1055(a)(1)(b)
F I . Pass*
requency stability vs. temperature Part 90.213(a) ass
o Part 2.1055(d)(1)(2) .
Frequency stability vs. voltage Part 90.213(a) Pass
Pass: The EUT complies with the essential requirements in the standard.
Pass*: The test data refer to original report: CCIS15120098001
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 4 of 61
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5. General Information
5.1 Client Information

Applicant: Baicells Technologies Co., Ltd.

Address of Applicant:
Base, Haidian Dist., Beijing, China

3F, Hui Yuan Development Building, No.1 Shangdi Information Industry

Manufacturer Baicells Technologies Co., Ltd.

Address of Manufacturer:

Base, Haidian Dist., Beijing, China

3F, Hui Yuan Development Building, No.1 Shangdi Information Industry

5.2 General Description of E.U.T.

Product Name: LTE-TDD Base Station

Model No.: mBS1100

Operation Frequency range: | 3655MHz~3695MHz

Modulation type: BPSK, QPSK,16QAM, 64QAM

Antenna type: External antenna (“N” type)

Antenna gain: 7 dBi
Power supply: DC 48V
Test Channel:
10MHz 20MHz
Channel: Frequency (MHz) Channel: Frequency (MHz)
Lowest 3655 Lowest 3660
Middle 3675 Middle 3675
Highest 3695 Highest 3690

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1612029

Page 5 of 61
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5.3 Test modes

Keep the EUT in data communicating mode (QPSK).

Data mode (QPSK) (10MHz, 20MHz2)

Keep the EUT in data communicating mode (64QAM).

Data mode (64QAM) (10MHz, 20MHz2)

5.4 Description of Support Units

Manufacturer Description Model Serial Number FCC ID/DoC

INVENERENIESE LeDDRIVER EUV-200S048SV N/A N/A

5.5 Related Submittal(s) / Grant (s)

FCC: This submittal(s) (test report) is filing to comply with Section Part 90 subpart Z of the FCC CFR 47
Rules.

5.6 Test Methodology

FCC: Both conducted and radiated testing were performed according to the procedures document on
TIA/EIA 603 and FCC CFR 47.1046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055 and 2.1057

5.7 Laboratory Facility

The test facility is recognized, certified, or accredited by the following organizations:

e FCC - Registration No.: 817957

Shenzhen Zhongjian Nanfang Testing Co., Ltd. EMC Laboratory has been registered and fully described in
a report filed with the (FCC) Federal Communications Commission. The acceptance letter from the FCC is
maintained in out files. Registration 817957, February 27, 2012.

e |C - Registration No.: 10106A-1

The 3m Semi-anechoic chamber of Shenzhen Zhongjian Nanfang Testing Co., Ltd. has been Registered by
Certification and Engineering Bureau of Industry Canada for radio equipment testing with Registration No.:
10106A-1.

o CNAS - Registration No.: CNAS L6048

Shenzhen Zhongjian Nanfang Testing Co., Ltd. is accredited to ISO/IEC 17025:2005 General Requirements

for the Competence of Testing and Calibration laboratories for the competence of testing. The Registration
No. is CNAS L6048.

5.8 Laboratory Location

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Address: No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Tel: +86-755-23118282

Fax: +86-755-23116366

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 6 of 61




Report No: CCISE161202901

5.9 Test Instruments list

. Cal. Date Cal. Due date
Test Equipment Manufacturer Model No. Inventory No.
(mm-dd-yy) (mm-dd-yy)
3m SAC SAEMC 9(L)*6(W)* 6(H) CCIS0001 08-23-2014 08-22-2017
BiConiLog Antenna SCHWARZBECK VULB9163 CCIS0005 03-25-2016 03-25-2017
Horn Antenna SCHWARZBECK BBHA9120D CCIS0006 03-25-2016 03-25-2017
Pre-amplifier
HP 8447D CCIS0003 04-01-2016 03-31-2017
(10kHz-1.3GHz)
Pre-amplifier Compliance Direction
PAP-1G18 CCIS0011 04-01-2016 03-31-2017
(1GHz-18GHz) Systems Inc.
Pre-amplifier AFS33-18002
Rohde & Schwarz GTS218 04-01-2016 03-31-2017
(18-26GHz) 650-30-8P-44
Horn Antenna ETS-LINDGREN 3160 GTS217 04-01-2016 03-31-2017
Spectrum analyzer
Rohde & Schwarz FSP30 CCIS0023 03-28-2016 03-28-2017
9k-30GHz
Spectrum Analyzer .
20Hz-26.5GHz Agilent N9020A CCIS0174 10-24-2016 10-24- 2017
EMI Test Receiver Rohde & Schwarz ESRP7 CCIS0167 03-24-2016 03-24-2017
Loop antenna Laplace instrument RF300 EMCO0701 04-01-2016 03-31-2017

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1612029

Page 7 of 61



6. System test configuration
6.1 EUT Configuration

The EUT configuration for testing is installed on RF field strength measurement to meet the
commission’s requirement and operating in a manner which intends to maximize its emission
characteristics in a continuous normal application.

6.2 EUT Exercise

The EUT (Transmitter) was operated in the engineering mode to fix the Tx frequency which was for the
purpose of the measurements.

6.3 Configuration of Tested System

Report No: CCISE161202901

AC/DC adapter

AC mains connection I

%ﬂm o ——— | EUT
To external J

antenna <«— Termination

W

Termination

6.4 Description of Test Modes

The EUT has been tested under operating condition.

EUT staying in continuous transmitting mode. Channel Low, Mid and High for each type band with rated
data rate were chosen for full testing.

The field strength of spurious radiation emission was measured as EUT stand-up position (H mode) and
lie down position (E1, E2 mode) for three modes with power adaptor, earphone and Data cable. The
worst-case H mode.

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 8 of 61
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6.5 Transmit Output Power and PSD

Test Requirement:

FCC part 90.1321(a)

Test Method:

FCC part 2.1046

Limit:

(a) Base and fixed stations are limited to 25 watts/25 MHz equivalent
isotropically radiated power (EIRP). In any event, the peak EIRP
power density shall not exceed 1 Watt in any one-megahertz slice of
spectrum.

(b) In addition to the provisions in paragraph (a) of this section,
transmitters operating in the 3650-3700 MHz band that emit multiple
directional beams, simultaneously or sequentially, for the purpose of
directing signals to individual receivers or to groups of receivers
provided the emissions comply with the following:

(1) Different information must be transmitted to each receiver.

(2) If the transmitter employs an antenna system that emits multiple
directional beams but does not emit multiple directional beams
simultaneously, the total output power conducted to the array or
arrays that comprise the device, i.e., the sum of the power supplied to
all antennas, antenna elements, staves, etc. and summed across all
carriers or frequency channels, shall not exceed the limit specified in
paragraph (a) of this section, as applicable. The directional antenna
gain shall be computed as follows:

(i) The directional gain, in dBi, shall be calculated as the sum of 10 log
(number of array elements or staves) plus the directional gain, in dBi,
of the individual element or stave having the highest gain.

(i) A lower value for the directional gain than that calculated in
paragraph (b)(2)(i) of this section will be accepted if sufficient evidence
is presented, e.g., due to shading of the array or coherence loss in the
beam-forming.

(3) If a transmitter employs an antenna that operates simultaneously on
multiple directional beams using the same or different frequency
channels and if transmitted beams overlap, the power shall be
reduced to ensure that the aggregate power from the overlapping
beams does not exceed the limit specified in paragraph (b)(2) of this
section. In addition, the aggregate power transmitted simultaneously
on all beams shall not exceed the limit specified in paragraph (b)(2) of
this section by more than 8 dB.

(4) Transmitters that emit a single directional beam shall operate under
the provisions of paragraph (b) (2) of this section.

Test Procedure:

RBW=1MHz, VBW=3MHz, Detector mode= RMS ,
Trace mode: Power averaging over 100 sweeps

Test Instruments:

Refer to section 5.8 for details

Test mode: Refer to section 5.3 for details
Test results: Passed
Measurement Data
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 9 of 61



Report No: CCISE161202901

Transmit Output Power

s Chain 0 Chain 1 Antenna .
Ba?ﬁ.ﬁ“z'?th Modulation | 7% %“éﬁq‘jtlgmg %“éﬁq‘jtlgmg (-(Ii—gtrillfool\\lllv:zr) (C("j%'?) (dBnE/To?AHz) (d%ﬁﬁlbmtz)
Lowest 25.69 25.66 28.69 10 38.69
QPSK Middle 25.54 25.57 28.57 10 38.57
10 Highest 25.58 25.55 28.58 10 38.58 40.00
Lowest 25.75 25.74 28.76 10 38.76
64QAM Middle 25.60 25.61 28.62 10 38.62
Highest 25.53 25.49 28.52 10 38.52
Bandwidth | | Test Outf)ﬁi‘igoower Out%ﬁi"igolw o | Total Power | ARtenna EIRP EIRP Limit
(MHz) Channel (dBm/20MHz) (dBM/20MHz) (dBm/20MHz) (dBi) (dBm/20MHz) | (dBm/20MHz)
Lowest 28.55 28.53 31.55 10 41.55
QPSK Middle 28.44 28.46 31.46 10 41.46
20 Highest 28.58 28.55 31.58 10 41.58 43.01
Lowest 28.72 28.77 31.76 10 41.76
64QAM Middle 28.66 28.69 31.69 10 41.69
Highest 28.61 28.65 31.64 10 41.64
PSD
Bandwidth [ . | Test | ChainOPSD | Chain1PSD | TotalPSD | AN | giRp gensity | FIRP density
(MHz) Channel (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBi) (dBm/MHz) (dBm/MHz)
Lowest 16.68 16.75 19.73 10 29.73
QPSK Middle 16.76 16.66 19.72 10 29.72
10 Highest 16.60 16.71 19.67 10 29.67 30.00
Lowest 16.60 16.44 19.53 10 29.53
64QAM Middle 16.49 16.64 19.58 10 29.58
Highest 16.42 16.53 19.49 10 29.49
Bandwidth Modulation Test Chain 0 PSD Chain 1 PSD Total PSD Anet(;innna EIRP density EIRIT_i?nei?sity
(MHz) Channel (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBi) (dBm/MHz) (dBmM/MHz)
Lowest 14.98 15.26 18.13 10 28.13
QPSK Middle 14.94 15.16 18.06 10 28.06
20 Highest 15.12 15.13 18.14 10 28.14 30.00
Lowest 15.16 15.17 18.18 10 28.18
64QAM Middle 15.28 15.10 18.20 10 28.20
Highest 15.06 15.02 18.05 10 28.05

Remark: Directional antenna Gain = Antenna Gain + 10 Ig (ANT~) = 10 dBi

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1612029
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Test plot as follows:
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Trig: Fras Run AgiHald> 1000100
#htten: 40 48

Ext Gair 750 dB

Span 20.00 MHz

Marker 1 3.603120000000 G g Type: RMS
X = A giHalad> 10000
G Shtten 40 Ext Gae -T.40 4B

Ref 37.50 dBm

“Bpan 20
#VBW 2.0 MHz* Sweep 1,000 ms (1001 pts)

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1612029
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Report No: CCISE161202901

fivg Typa: RMS g Type: RMS
A giHalad> 10000
Ext Gae -T.40 4B

Agibald> 100100
Ext Gair 750 dB

Cente 00 GHz Span 40.00 MHz " Bpan 40.00 MHz
#Res BW 1.0 MHz #VBW 2.0 MHz* Sweep 1,000 ms (1001 pis)

#VBW 2.0 MHz* Sweep 1.000 ms (1001 pts)

fivg Typa: RMS g Type: RMS
Trig: Fras Run AvgiHiales 1007160 3 . Avgibtalés 100010
htten 40 a5 Ext Gawr -7 40 dB Shtten 40 Ext Gae -T.40 4B

Ref 37.50 dBm

Span 40.00 MHz 3 TR - | S T

; ~Bpan 40
#VBW 2.0 MHz* Sweep 1,000 ms (1001 pis) #VBW 2.0 MHz*

i v Type
Trig: Fras Run Aglisld> 001150 " o Trig: Fras Run Aglisld> 001150
Rher: 20 o8 Ext Gair: 7,50 4B Rher: 20 o8 Ext G 7,50 a8

Ref 37.50 dBm

Cente 00GHz  spani000MHz ; S by  span40.00MH:
#Res BW 1.0 MHz #VBW 2.0 MHz" Sweep 1.000 ms (1001 pis) #R . #VBW 2.0 MHz" Sweep 1.000 ms (1001 pis)

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 14 of 61



Report No: CCISE161202901

Chain 1:

Agtlert LTE TIH) - Charsed Pewar
: : & 1
Cantar Freq: 1655000000 GH2 TimeShe TS0 X
¥ Trig: Frae Run AuglHalé>200M00  Directiser Dawniink W Trig: Fran fiun Aug[Hold>3200:200
Ext Gaier -T.40 48 W 10 MH2050 RE) Ext Gain: -7 50 4B BV 10 MHz30 RE}

Ref 40.00 dBm

y Center 3.655 GHz
es BN 1 MHz #VBIW 3 MHz sRes BW 1 MHz FVEW 3 MHz

Channel Power Power Spectral Density Channel Power Power Spectral Density

Detector
25.66 dBm /10 MHz -44.34 dBm iHz 25.74 dBm 110 MHz -44.26 dBm Hz

t i E &
Canter Freq: 3575000000 GHz TimeSlat T50 8 3,675000000 GHz Cemtar Fraq: 3 675000000 GHz
¥ Trig: Fres Run AuglHslé> 20000 Direstiae: Dawrlink o Trig: Fras Foun AvalHeld>30000  Dirscsion: Gewnlbnk
Ext Gaie: 750 4B EW: 10 MM2(50 RE ¥ Gaindow £t Gain; 7.50 4B EW: 10 MHz{s0 B}

“Span 15 M e ¥ B 2 ; - " Span 15 MHz
#VBW 3 MHz Sweep 1ms - #VBW 3 MHz Sweep 1ms | Lindhra
Channel Power Power Spectral Density Channel Power Power Spectral Density

25.57 dBm /10 MHz -44.43 dBm iHz 25.61 dBm 110 MHz -44.39 dBm Hz

[T ——
: Y : Do 5, 2015 T o ey
Centes Freq: 1555000000 GHz TimeSlae T50 Canter Freq 3.695000000 GHz Cemar Fraq: 585000000 GHz TimeSiet T50
e Trig: Frae Aun AvglHald>20050  Direstioe: Cawniink o Trig: Fras iun HvglHold>30003  Direction: Gewnink
FAtten: &0 o Ext Gaier -T.50 48 W 10 MH2050 RE) FGaindow Ext Gain: -7.50 4B BV 10 MHz30 RE}

Ref 40.00 dBm___

Center 3.695 GHz
es BN 1 MHz #VBIW 3 MHz sRes BW 1 MHz FVEW 3 MHz

Channel Power Power Spectral Density Channel Power Power Spectral De

25.55 dBm /10 MHz -44.45 dBm /Hz 25.49 dBm 110 MHz -44.51 dBm Hz

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 15 of 61



Report No: CCISE161202901

Agilert LTE TIH) - Chanssd Power

3660000000 GHz

MFGainl ow -

QPSK

TimeSiac TE0
Direstigr Dowriink.
W 20 M1 108 RE)

Canter Freq: 1650000000 GH;
Trig: Fras Run Al 200200
SAtten Ext Gaier -T.40 48

Ref 40.00 dBm

enter 3.66 GH.
#Res BW 1 MHz

Channel Power

28.53 dBm /20 MHz

#VBW 3 MHz
Power Spectral Density

-44.48 dBm iHz

20MHz

[T e——

Center Freq 3.660000000 GHz

IFaie:Lw

Ref 40.00 dBm __

Channel Power

28.77 dBm 120 MHz

64QAM

\
Centar Fraq: 3 5500000 GHz

P Avg|Held=>200000

Ext Gain: -7.50 a8

TmeSht T50
Dirwcsion: Dewnink
EV: 20 MHz{100 R}

#VEW 3 MHz Sweep

Power Spectral Density

-44.24 dBm Hz

Channel Power

28.46 dBm /20 MHz

Cantes Freq: 1676000000 GHz
Agliaid> 2006200
Ext Gair: 7,50 48

Direstigr Dowriink.
W 20 M1 108 RE)

" Span 30 M
S'f!eeﬂ 1ms

#VBW 3 MHz
Power Spectral Density

-44,56 dBm iHz

Lowest channel
_Ia.u.- !( TIO - Charmsed Pwee.

Canter Freq 3.675000000 GHz

IFaie:Lw

#Res BW 1 MHz
Channel Power

28.69 dBm /20 MHz

\

Centar Fraq: 3675000000 GHz
e Trig: Free Fun AvglHold>20000 DI Cownink
Ahman: 40 dB Ext Galn: 7.50 A EW: 20 MHz{100 RE)

#VEW 3 MHz

Power Spectral Density

-44.32 dBm Hz

Agilert LTE TIH) - Chanssd Power

3600000000 GHz

MFGainl ow -

Ref 40.00 dBm

nter .68 GHz
es BN 1 MHz

Channel Power

28.55 dBm /20 MHz

Trig: Frae Run
Ehthen £0 a8

Cantes Freq: 1850000000 GHz
Agliaid> 2006200
Ext Gair: 7,50 48

Direstigr Dowriink.
W 20 M1 108 RE)

" Span 30 M
#VBW 3 MHz Sweep 1 mslj|
Power Spectral Density

-44.46 dBm /Hz

3.690000000 GHz

IFaie:Lw

iter 3.68 GHz
sRes BW 1 MHz

Channel Power

28.65 dBm /20 MHz

!
Cemtar Fraq: 3 630000000 GHz i
Trig: Fras Fun Avg|Hold>200000  Direction: Dewnlng
#iman: 40 il £t Gain: 7.50 4B BW: 20 MHz{100 )

Ref 40.00 dBm___

Sp
Sweep

#VEW 3 MHz

Power Spectral Density

-44.36 dBm Hz

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1612029
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Report No: CCISE161202901

Chain 1:

fivg Typa: RMS g Type: RMS
Trig: Frae Run Augibald> 100160 W Trig: Fras Run AwgiHaid 10000
htten 40 a5 Ext Gawr -7 40 dB htten 40 a5 Ext Gae -T.40 4B

Ref 37.50 dBm

Cente:

z
#Res BW 1.0 MHz #VBW 2.0 MHz* Sweep 1.000 ms (1001 pts),

fivg Typa: RMS g Type: RMS
Trig: Frae Run Augibald> 100160 W Trig: Frae Aun Augibald> 100160
htten 40 a5 Ext Gawr -7 40 dB | htten 40 a5 Ext Gae -T.40 4B

Ref 37.50 dBm

Center 3.67500 GHz _ Span 20.00 MHz o z & o :: B s " Bpan 20.00 MHz
#Res BW 1.0 MHz #VBW 2.0 MHz* Sweep 1,000 ms (1001 pis) #VBW 2.0 MHz* Sweep 1,000 ms (1001 pts)

g Type: RMS
Trig: Fras Run AgiHalas 100100
Fhiter: & a8 Ext Gaie: 7,50 48

g Type: RMS
AgiHalas 100100
Ext Gaie: 7,50 48

Ref 37.50 dBm

Cente 00 GHz Span 20.00 MHz " Bpan 20.00 MHz
#Res BW 1.0 MHz #VBW 2.0 MHz* Sweep 1,000 ms (1001 pis)

#VBW 2.0 MHz* Sweep 1.000 ms (1001 pts)

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 17 of 61



Report No: CCISE161202901

QPSK 64QAM

fivg Typa: RMS 3 z g Type: RMS
Trig: Frae Run Augibald> 100160 % W Trig: Fras Run AwgiHaid 10000
htten 40 a5 Ext Gawr -7 40 dB htten 40 a5 Ext Gae -T.40 4B

Ref 37.50 dBm

Cente:
#Res BW 1.0 MHz #VBW 2.0 MHz*

¢ 1.000 ms (1001 pts))

i g Type
Trig: Fras Run Avgliale> 1007100 * W Trig: Frae Aun AvgiHald 007100
KAtten: &0 o Ext Gae -T.40 4B KAtten: &0 o Ext Gae -T.40 4B

Ref 37.50 dBm

Center 3.67500 GHz  spani000MHz z by ~_ span4o
#Res BW 1.0 MHz #VBW 2.0 MHz" Sweep 1.000 ms (1001 pis) #VBW 2.0 MHz" Sweep 1.000 ms (1001 pis)

fivg Typa: RMS g Type: RMS
Trig: Frae Run Augibald> 100160 % W Trig: Fras Run AwgiHaid 10000
htten 40 a5 Ext Gawr -7 40 dB htten 40 a5 Ext Gae -T.40 4B

Ref 37.50 dBm

Cente 00 GHz & : B s Span 40.00 MHz o s & o :: B s " Bpan 40.00 MHz
#Res BW 1.0 MHz #VBW 2.0 MHz* Sweep 1,000 ms (1001 pis) s ! #VBW 2.0 MHz* Sweep 1,000 ms (1001 pts)

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 18 of 61



Report No: CCISE161202901

6.6 Occupy Bandwidth

Test Requirement:

FCC part 90.209

Test Method:

FCC part 2.1049

Test Procedure:

1.

2.

The EUT’s output RF connector was connected with a short cable to
the spectrum analyzer

The transmitter shall be operated at its maximum carrier power
measured under normal test conditions.

The span of the analyzer shall be set to capture all products of the
modulation process, including the emission skirts.

The resolution bandwidth (RBW) shall be in the range of 1% to 5% of
the occupied bandwidth (OBW) and video bandwidth (VBW) shall be
approximately 3x RBW.

Test Instruments:

Refer to section 5.8 for details

Test mode:

Refer to section 5.3 for details

Test results:

Passed

Measurement Data

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Project No.: CCISE1612029

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 19 of 61



Report No: CCISE161202901

Chain 0:
Bandwidth(MHz) Modulation Test Channel 99% Occupy bandwidth (MHz)
Lowest 9.043
QPSK Middle 9.049
10 Highest 9.045
Lowest 9.048
64QAM Middle 9.050
Highest 9.048
Lowest 17.885
QPSK Middle 17.877
20 Highest 17.883
Lowest 17.881
64QAM Middle 17.870
Highest 17.871
Chain 1:
Bandwidth(MHz) Modulation Test Channel 99% Occupy bandwidth (MHz)
Lowest 9.043
QPSK Middle 9.045
10 Highest 9.055
Lowest 9.042
64QAM Middle 9.046
Highest 9.051
Lowest 17.870
QPSK Middle 17.871
20 Highest 17.880
Lowest 17.883
64QAM Middle 17.876
Highest 17.870

Test plot as follows:

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1612029

Page 20 of 61




Report No: CCISE161202901

Chain 0:

QPSK

hgflers Spctrm Anabpeer  Crapted BW

Cantes Freq: 1695000000 GHz
o Trig: Fras Run AgiHiald> 190150
PGt #htterc 30 a8

Center 3.655 GHz e = T spanzom
Sweep 1ms

es BW 300 kHz #VBW 1 MHz

Occupied Bandwidth

9.0434 MHz
23.227 kHz OBW Power 89.00 %

x dB Bandwidth 7 MHz x dB 6.00 dB

Total Power

Transmit Freq Error

ExtGaier 750 dB  Radie Devios: ATS

10MHz

hgflers Spctrm Anabpeer  Cropted BW

Span 20.000 MHz

64QAM

Cantes Freq: 1655000000 GHz Rage
T

rig: Fras Aun AglHald> 1001100

Center 3.655 GHz
es BW 300 kHz

Occupied Bandwidth
9.0483 MHz

Transmit Freq Error 11.652 kHz
dB Bandwidth 7 MHz

Ext Gai: 750 48 Radie Davios: BTS

‘Span 20 M

#VBW 1 MHz Sweep 1ms

Total Power

OBW Power 89.00 %
x dB 6.00 dB

Canter Freq: 1675000000 GHz
Trig: Fras Run AuglHiald> 901160

ExtGaier 750 dB  Radie Devios: ATS

Center 3.675 GHz e = T span2o
es B 300 kHz FVBW 1 MHz

Occupied Bandwidth
9.0491 MHz

28.527 kHz OBW Power
dB Bandwidth 747 MHz « dB -26.00 dB

Total Power

Transmit Freq Error

Raie 5t None.

Sweep 1ms,

Canter Freq: 167500000 GHz

Rale 5t None

Trig: Fras Run AugiHald> 1907100

Center 3.675 GHz
es BW 300 kHz

Occupied Bandwidth
9.0501 MHz

Transmit Freq Error 17. kHz
dB Bandwidth 26 MHz

Ext Gai: 750 48 Radie Davios: BTS

‘Span 20 M

#VBW 1 MHz Sweep 1ms

Total Power

OBW Power
x dB -26.00 dB

hgflers Spctrm Anabpeer  Crapted BW
Cantes Freq: 1635000000 GHz

Trig: Fres Run Argittald:> 3000100

MFGaindow —_ FAthen: 30 08 Ext Gar 750 4B Radis Devioe: TS

95000000 GHz Radbe 5t None

Center 3.685 GHz e = T spanzom

es BW 300 kHz #VBW 1 MHz

Occupied Bandwidth

9.0450 MHz
20.074 kHz OBW Power

= dB Bandwidth 738 MHz « dB -26.00 dB

Total Power

Transmit Freq Error

Sweep 1ms,

Middle channel

hgflers Spctrm Anabpeer  Crapted BW

5000000 GHz

MIFGainL i

Center 3.695 GHz
es BW 300 kHz

Occupied Bandwidth
9.0479 MHz

Transmit Freq Error 1 1 kHz
dB Bandwidth 8.737 MHz

Cantes Freq: 1855000000 GHz
Trig: Fras Aun AvglHald 300100
Rt

#VBW 1 MHz

2 a8 Ext Gai: 750 48 Radie Davios: BTS

‘Span 20 M
S'ﬂeeD 1ms

Total Power

OBW Power
x dB -26.00 dB

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1612029
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Report No: C

CISE161202901

hgflers Spctrm Anabpeer  Crapted BW

3660000000 GH:

MFGainl ow -

Center 3.66 GHz
es BW 200 kHz

Occupied Bandwidth

Cantes Freq: 1650000000 GHz
" Trig: Free Run

AgiHale:= 1001100

#hthen: 30 9 Ext Ga: 7,50 dB

#VBW 1 MHz

Total Power

17.885 MHz

Transmit Freq Error
dB Bandwidth

tHz OBW Power

x dB

‘Span 40 M
S'f!een 1267 mv

20MHz

Cantes Freq: 1650000000 GHz
o Trig: Frae Aun Agiaid> 000150
Rher: 30 o8 Ext Gair: 7,50 4B

Center 3.66 GHz

es BW 200 kHz #VBW 1 MHz

Occupied Bandwidth
17.881 MHz

36.009 kHz OBW Power
dB Bandwidth « dB

Total Power

Transmit Freq Error

Radle 5t None.

Radis Davios: ATS

‘Span 40 M
S'f!een 1267 mv

hgflers Spctrm Anabpeer  Crapted BW

MIFGainL i

Center GHz
es BW 200 kHz

Occupied Bandwidth

17.877 MHz

Transmit Freq Error 35.
x dB Bandwidth

18.71 MHz

Cantes Freq: 1675000000 GHz
Trig: Fres Run
Rher: 30 o8

#VBW 1 MHz

Total Power

OBW Power
x dB

L5 T
Radis. ane

AgiHale:= 1001100
Ext Ga: 7,50 dB

Radis Davios: ATS

Sweep 1.267 m:

-26.00 dB

Cantes Freq: 1676000000 GHz
Trig: Fras Aun AvglHald 300100
Rher: 30 o8 Ext Gair: 7,50 4B

Center 3.675

es BW 200 kHz #VBW 1 MHz

Occupied Bandwidth
17.870 MHz

24.018 kHz OBW Power
18.77 MHz « dB

Total Power

Transmit Freq Error
dB Bandwidth

L4 T
Radie St None.

Radis Davios: ATS

-26.00 dB

hgflers Spctrm Anabpeer  Crapted BW

MFGainl ow -

Center 3.68 GHz
es BW 200 kHz

Occupied Bandwidth

17.883 MHz

Transmit Freq Error 20.867 kHz
18.81 MHz

x dB Bandwidth

Cantes Freq: 1850000000 GHz
Trig: Fres Run
Rher: 30 o8

#VBW 1 MHz

Total Power

OBW Power
x dB

AgiHale:= 1001100
Ext Ga: 7,50 dB

Radis Davios: ATS

‘Span 40 M
S'f!een 1267 mv

.00 %
6.00 dB

Cantes Freq: 1850000000 GHz
Trig: Fras Aun AvglHald 300100
Rher: 30 o8

MFGalnLow Ext Gair: 7,50 48

Center 3.68 GHz

es BW 200 kHz #VBW 1 MHz

Occupied Bandwidth
17.871 MHz

Transmit Freq Error 21.767 kHz
dB Bandwidth

Total Power

18.68 MHz x dB 6.0

155
Radis.

Radis Davios: ATS

‘Span 40 M
S'f!een 1267 mv

OBW Power .00 %

0 dB

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1612029
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Report No: CCISE161202901

Chain 1:

QPSK

hgflers Specirim Anabprer - Cropied B

Center Freq 000000 GHz

o Trig: Frae Run
HFGaiieL i

Shterc 30

#VBW 1 MHz

Total Power

Transmit Freq Error
= dB Bandwidth

OBW Power
x dB

Cantes Freq: 1,650000000 GHz
AuglHiald> 3001160
Ext Gaie: .50 48

o1
Radie St Nane.

Radie Davice: BTS

25.5 dBm

99.00 %
-26.00 dB

10MHz
64QAM

Agtlers Spmctriom Analyeer - Uecapied B

Canter Freq: 1550000000 5Hz

Trig: Free Fun Al 100100
Soten: 30 @8 Ext Gaie: 7,50 48

Center Freq 000000 GHz

FGaincLow

#VBW 1 MHz

Occupled Bandwlidth
9.0421 MHz
20.018 kHz

Total Power

Transmit Freq Error
= dB Bandwidth

OBW Power
x dB

Radie St Nane.

Radie Davice: BTS

25.5 dBm

99.00 %
-26.00 dB

hgflers Spctrm Anabpeer  Crapted BW

Cantes Freq: 1675000000 GHz
" Trig: Free Run

000000 GHz

AgiHale:= 1001100

Ext Ga: 7,50 dB

Ref 30.00 dBm

Center 3.675 GHz

es BW 300 kHz #VBW 1 MHz

Occupied Bandwidth
9.0448 MHz
18.760 kHz

Total Power

Transmit Freq Error
dB Bandwidth

OBW Power
x dB

‘Span 20 M
S'ﬂeeD 1ms

Cantes Freq: 1676000000 GHz
¥ Trig: Fras Run Agiaid> 000150
Ext Gair: 7,50 4B

Center 3.675 GHz

es BW 300 kHz #VBW 1 MHz

Occupied Bandwidth
9.0461 MHz
20.284 kHz

Total Power

Transmit Freq Error
dB Bandwidth

OBW Power
x dB

Rale St None.

Radis Davios: ATS

‘Span 20 M
S'ﬂeeD 1ms

hgflers Specirim Anabprer - Cropied B

‘Center Freq 3.5 D000 GHz Canter Freq: 1556000000 GHz

Rae St Nane.

Arrgibala> 9001100

Ext Gaie: .50 4B

#VBW 1 MHz

Occupled Bandwidth

9.0548 MHz
Transmit Freq Error
% dB Bandwidth

Total Power

OBW Power
x dB

Radie Davice: BTS

25.6 dBm

99.00 %
-26.00 dB

Middle channel

Agtlers Spmctriom Analyeer - Uecapied B

Canter Freq: 1550000000 5Hz
Al 100100
Ext Gaie: 7,50 48

Center Freq 3 D000 GHz

#VBW 1 MHz

Occupled Bandwlidth
9.0506 MHz
19.075 kHz

Total Power

Transmit Freq Error
= dB Bandwidth

OBW Power
x dB

Radie St Nane.

Radie Davice: BTS

25.5 dBm

99.00 %
-26.00 dB

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1612029
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Report No: CCISE161202901

QPSK

hgflers Spctrm Anabpeer  Crapted BW

Cantes Freq: 1650000000 GHz
¥ Trig: Fras Run AgiHiald> 190150
2 a8

MFGalnLow Ext Gaier .50 dB Radie Davios: BTS

0.00 Bm __

Centy [

es BW 200 kHz #VBW 1 MHz
Occupied Bandwidth

17.870 MHz

Transmit Freq Error 3 kHz

dB Bandwidth

Total Power

OBW Power

18.72 MHz x dB -26.00 dB

Raie 5t None.

20MHz
64QAM

hgflers Spctrm Anabpeer  Crapted BW

Cantes Freq: 1650000000 GHz
¥ Trig: Fras Run Agiaid> 000150
Rher: 30 o8

MFGalnLow Ext Gair: 7,50 48

es BW 200 kHz

FVBW 1 MHz
Occupied Bandwidth
17.883 MHz

45.417 kHz OBW Power
18.87 MHz « dB

Total Power

Transmit Freq Error

m i3
Radie St None

Radis Davios: ATS

-26.00 dB

hgflers Spctrm Anabpeer  Crapted BW
000000 GHz Center Freq: 167500000 GHz Radie 5t Nane.
¥ Trig: Fras Run AgiHiald> 190150

FGaintow ExtGa: 75008 Rade Davios: ATS

Center 3.675 GHz

‘Span 40 M
es BW 200 kHz

#VBW 1 MHz Sweep 1267 mv

Occupied Bandwidth

17.871 MHz
31.428kHz  OBW Power 89.00 %
18.83 MHz x dB 6.00 dB

Total Power

Transmit Freq Error
dB Bandwidth

Cantes Freq: 1676000000 GHz
¥ Trig: Fras Run Agiaid> 000150
Ext Gair: 7,50 4B

Ref 30.00 dBm

Center 3.675 GHz

es BW 200 kHz #VBW 1 MHz

Occupied Bandwidth
17.876 MHz

36.844 kHz OBW Power
18.77 MHz « dB 8.

Total Power

Transmit Freq Error
dB Bandwidth

e
Radis 5t None.

Radis Davios: ATS

‘Span 40 M
S'f!een 1267 mv

09,00 %

0dB

hgflers Spctrm Anabpeer  Crapted BW
Cantes Freq: 1850000000 GHz Radis St None
¥ Trig: Fras Run AgiHiald> 190150

ExtGaier 750 dB  Radie Devios: ATS

Center 3.68 GHz
es BW 200 kHz

‘Span 40 M
S'f!een 1267 mv

FVBW 1 MHz
Occupied Bandwidth
17.880 MHz

Transmit Freq Error OBW Power
dB Bandwidth .79 « dB

Total Power

Middle channel

gflert Spmctriem Anabyeer - Gecopied BW
0000000 GHz Cantes Freq: 1850000000 GHz
o Trig: Fras Run Agiaid> 000150
HFGaint o Ext Gair: 7,50 4B

Center 3.68 GHz

es BW 200 kHz #VBW 1 MHz

Occupied Bandwidth
17.870 MHz

Transmit Freq Error 27.842 kHz OBW Power
dB Bandwidth . « dB

Total Power

T i
Radis St Nane

Radis Davios: ATS

‘Span 40 M

Sweep 1.267 m:

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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6.7 Emission Mask

Test Requirement:

FCC part 90.210(b)

Limit:

Emission Mask B. For transmitters that are equipped with an audio low-
pass filter, the power of any emission must be attenuated below the
unmodulated carrier power (P) as follows:

(1) On any frequency removed from the assigned frequency by more
than 50 percent, but not more than 100 percent of the authorized
bandwidth: At least 25 dB.

(2) On any frequency removed from the assigned frequency by more than
100 percent, but not more than 250 percent of the authorized
bandwidth: At least 35 dB.

(3) On any frequency removed from the assigned frequency by more than
250 percent of the authorized bandwidth: At least 43 + 10 log (P) dB.

Test Procedure:

1 The RF output of the transceiver was connected to a spectrum
analyser through appropriate attenuation.

2 RBW=100kHz, VBW=1MHz, Detector mode= RMS,
Trace mode: Power averaging over 100 sweeps

Test Instruments:

Refer to section 5.8 for details

Test mode: Refer to section 5.3 for details
Test results: Passed
Measurement Data:
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 25 of 61
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Test plots as below:
Chain O:

fivg Typa: RMS : g Type: RMS
. g Fras Run Augibisis: 200700 R Trig: Fras Run Augibisis: 200700
d IF G L aw Atten: 30 4B Ext Gaer -T.50 4B

B
Weamlaw iten: 30 48 Ext Gaie: 7,50 4B

Ref 27.50 dBm

Ref 27.50 dBm
= 1 Pass

#VEBW 1.0 MHz* &

fivg Typa: RMS g Type: RMS
Trig: Free Run Avgibiale: 200000 - R Trig: Fras Run Augibisis: 200700
Atten: 30 4B Ext G 750 4B WGainiLew Atten: 30 4B Ext G 750 4B

Ref 27.50 dBm

Ref 27.50 dBm
2 1 Pass

#VEBW 1.0 MHz* &

g Type: RMS
. Trig: Fras Run Al 200500
Weaimilaw __ Atten: 30 48 Ex Gaie: .50 48

g Type: RMS
e M. rig: Fras Run Al 200500
WFiinnlow  Atren: 30 48 Ex Gaie: .50 48

Ref 27.50 dBm
= 1 Pass

~Span 30.00 MHz

S 00 MHz
#VBW 1.0 MHz* Sweep 2,600 ms (1001 pis)

E Span
#VBW 1.0 MHz* Sweep 1600 ms (1001 pts)

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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QPKS

g Type: RMS
. Trig: Fras Run Al 200500
Weaimilaw __ Atten: 30 48 Ex Gaie: .50 48

#VEBW 1.0 MHz*

20MHz

[ T e —y

Video BW 1.0 MHz

g Type: RMS

A Tt e Trig: Fres Run Augibisls: 20000
IF G L aw Atten: 30 4B Ext Gaer -T.50 4B

Video BW|
10 MHz
Man

" Bpan 60.00 MHz
#VBW 1.0 MHz*

Sweep 7.200 ms (1001 pts)

g Type: RMS
. Trig: Fras Run Al 200500
Weaimilaw __ Atten: 30 48 Ex Gaie: .50 48

#VEBW 1.0 MHz*

: Fast
Vil o

g Type: RMS
W i Fras Fun Al 200500
Atten: Ex Gaie: .50 48

#VEBW 1.0 MHz* S

g Type: RMS
Trig: Free Run Al 200500
: Ex Gaie: .50 48

#VEBW 1.0 MHz*

Span 60.00 MHz
Sweep 7.200 ms (1001 pts)

g Type: RMS
e M. rig: Fras Run Al 200500
\FGmiilaw __ Atten: 30 d8 Ex Gaie: .50 48

" Bpan 60.00 MHz
#VBW 1.0 MHz*

Sweep 7.200 ms (1001 pts)

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1612029
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Chain 1:

fivg Typa: RMS g Type: RMS
S Trig: Fres Run Augibisis: 200700 IR 1 1g: Fras lun AvsiHiald: 200500
A G L aw Atten: 30 4B Ext Gaer -T.50 4B

F: Fas
[ Ext Gar 750 dB

Ref 27.50 dBm

#VEBW 1.0 MHz* Sweep

#VEBW 1.0 MHz*

g Type: RMS g Type: RMS
Ph: Fasm —=— Trig: Fres Run AuglHala foagmo P Trig: Fres Run AvglHale: J00000
Gl aw : 30 48 Ext Gair: 7,50 4B tten: 20 4B Ext Gair: 750 4B

i Ref 27.50 dBm

Ref 27.50 dBm
[T 155

#VEBW 1.0 MHz* &

fivg Typa: RMS g Type: RMS
A e e Trig: Fres Run Augibisis: 200700 - T e Trig: Fras Run Augibisis: 200700
FG L o Atten: 30 4B Ext Gaer -T.50 4B il Aften: Ext Gabr 750 dB

Ref 27.50 dBm

Ref 27.50 dBm
2 1 Pass

#VEBW 1.0 MHz* &

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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fivg Typa: RMS g Type: RMS
W Trig: Frae Hun Augibisis: 200700 o Trig: Fras Run Augibisis: 200700
: 30 4B Ext Gawr -7 40 dB Atten: 30 4B Ext Gaer -T.50 4B

F: Fas
1 L

Ref 27.50 dBm

Ref 27.50 dBm

Trace Average

#VEBW 1.0 MHz*

fivg Typa: RMS g Type: RMS
A e e Trig: Fres Run Augibisis: 200700 - T e Trig: Fras Run Augibisis: 200700
FG L o Atten: 30 4B Ext Gaer -T.50 4B il Aften: Ext Gabr 750 dB

Ref 27.50 dBm

Ref 27.50 dBm
2 1 Pass

#VEBW 1.0 MHz* &

fivg Typa: RMS g Type: RMS
e Trig: Fras Hun Augibisis: 200700
Aften:

HO T e Trig: Fras Run Augibisls: 20000
FG L o Atten: 30 4B Ext Gaer -T.50 4B Ext Gar 750 4B
Ref 27.50 dBm

Ref 27.50 dBm
2 1 Pass

o : I % " Bpan 60.00 MHz Cente 0GHz :: B 3 Span 60.00 MHz
#Res BW 100 kHz #VBW 1.0 MHz* Sweep 7.200 ms (1001 pts) #Res BW 100 kHz #VBW 1.0 MHz* Sweep 7.200 ms (1001 pts)

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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6.8 Out of band emission at antenna terminals

harmonic.

band Emissions.

Test Requirement: FCC part 90.1323

Test Method: FCC part 2.1051

Limit: Less than -13dBm

Test Procedure: 1 The RF output of the transceiver was connected to a spectrum

analyzer through appropriate attenuation.

2  The resolution bandwidth of the spectrum analyzer was set at 100
kHz when below 1GHz, 1MHz when above 1 GHz; sufficient scans
were taken to show the out of band Emissions if any up to 10th

3  For the out of band: Set the RBW=100 kHz, VBW=300 kHz when
below 1 GHz, RBW =1 MHz, VBW=3 MHz when above 1 GHz,
Start=30MHz, Stop= 10th harmonic.

4  Band Edge Requirements: In the 1 MHz bands immediately outside
and adjacent to the frequency block, a resolution bandwidth of at
least 1 percent of the emission bandwidth of the fundamental
emission of the transmitter may be employed to measure the out of

Test Instruments: Refer to section 5.8 for details

Test mode: Refer to section 5.3 for details

Test results: Passed

Remark: During the test, pre-scan the QPSK, 64QAM modulation, and found the

QPSK modulation (10MHz/20MHz middle channel) is the worst case.

Test plots as follows (worst case):

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1612029
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Spurious emission
Chain 0:

10MHz(Middle channel)

i o i T

Marker 1 907.937793779 N, g Type: LogPwr
Marker 9377937V Mz

PR Fase e Trig: Free Run AvglHold
(Fainlme  Atten 40 48 Est Gair: 7.5 48

Ref 37.50 dBm

Start 30.0 MHz " Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93,32 ms (10000 pts)

30MHz~1GHz

Agilent Spoctrum Anslyzer - Swept S

Marker 1 3.675067508723 Avg Type: Log-Pur
Markee 1.3 12 _,_‘ . Trig:Free Run Awvg|Hald: 200:200
(Fainlme  Atten 40 48 Ext Bair: 7.50 48

Ref 37.50 dBm
L

Start 1.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz

1GHz~10GHz

¢~= ...... =
ik : 2 i ul II.J-\'L.. 4 5 [
10GHz~40GHz
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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20MHz(Middle channel)

Agilent Spoctrum Anslyzer - Swept S

5 45 43 40 Do 15, 231

Marker 1 873 36 Awg Type: LogPwr

ARl ra o Trid:Frae Run AvglHold> 200200
(Fainime  NAme: 40 4B Ext Gair: -7.50 48

Ref 37.50 dBm

Start 30.0 MHz " Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93,32 ms (10000 pts)

30MHz~1GHz

Agilent Spoctrum Anslyzer - Swept S

Marker 1 3.672367236724 Avg Type-LogPwr
Morkor | 3.87236723072 _,_, o Trig: Free Run AwglHold> 200000
(Fainime  NAme: 40 4B Ext Bair: 7.50 48

Ref 37.50 dBm

Start 1.000 GHz ) ) )
#Res BW 1.0 MHz #VBW 3.0 MHz

1GHz~10GHz

ATTEN F@de HKR

—33.5@dBn
RL 15.8dBr 18dB.” 24.656Hz
o
£
fia 'y
R £ [\ P
. ” v L et
PP, Y bt |
Wormade g,
START 18.88GHz STOP 48.886Hz
REH L@HHz “UBH 3.8HHz SHP G@8ns

10GHz~40GHz

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Chain 1:
10MHz(Middle channel)

Agilent Spoctram Ansbyzer - Swept S
g Type: Log-Pwr

AvglHold > 200200
Ext Gain: -7 50 dB

Marker 1 785.317531753 MHz

Trig: Free Run
#haten: 40 dB

PR0: Fast Ly
Fiain;Lms

Ref 37.50 dBm

Start 30.0 MHz

" Stop 1.0000 GHz
#Res BW 100 kHz 3.3

#VBW 300 kHz ms (10000 pts)

30MHz~1GHz

13121 M e 15, 1

vy Type: Log-Pwr
AvglHold 2007200
Ext Gain: -7 50 dB

PHO: Fasa —— 17 Free Run
IFiGain:L s WEften; 40 dB

Start 1.000 GHz

" Stop 10,000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHz Sweep 15.33 ms (10000 pts)

1GHz~10GHz

ATTEN ZRdB HKR

—32.8RdBrn
RL 15.8d8r 1846 24.65GHz
il
ki
L x
3 f \
. e
VLY Iy \ |
START 18.88CH: STOP 48.88GH:
REH LeMHz “uBH J.8HHz SHP E@8ns

10GHz~40GHz

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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20MHz(Middle channel)

Agilent Spoctram Analyacr - Swept SA

I g B _5, 37 A e 154, 2015
rier 1847517751775 Avg Type: LogPwr wact

Marko: D47.51 5177 MZ Trig: Free Run AvglHold > 200200

O Fast Ly
IFGain;L o #anen: 40 dB Ext Gain: -7 50 dB

Ref 37.50 dBm

Start 30.0 MHz
#Res BW 100 kHz #VBW 300 kHz

g Type: Log-Pwr
w Trig: Free Run AvglHold > 200200
#haten: 40 dB Ext Gain: -7 50 dB

Start 1,000 GHz " Stop 10,000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.33 ms (10000 pts)

1GHz~10GHz

ATTEN 28dB HKR —32.5@dBr
RL 15.8d8m 1848/ 24.78CHz
3
&
] x
3 s
A y R, PP Flose ity
ot U e L
PR | ! -
- Lo irpeperape
START 18.88CHz STOP 48.88CHz
REH 1L.8MHz HUBH 3.8MHz SHP E88ns

10GHz~40GHz

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Band edge emission:

Chain 0:
10MHz

QPSK

Agilent Spoctrum Ansiyzer | Chase! Powsr

octrum Ansbyaer - Chanoal Pomer
r, DA & 0 2 26 PV May 03, 2038
Center Freq 3.649500000 GHz Frag: 3 £45600000 GHz Radse Std: Nens
Trig. AvglHold > 200200
ExtGain: 750 d8  Radia Device: BTS

Center Freq 3.649500000 GHz Canter Frag: 3 £45600000 GHz Radse Std: Nene
. Trig:Free Run Avg[Hald > 200200
HIFGadact aw #aten; 30 dB Ext Gain: -7 50 dB Radio Device: BTS

_ Ref 27.50 dBm___ _ Ref 27.50 dBm___

Center 3.65 GHz ) Span 5 MHz,
#Res BW 100 kHz VEW 1 MHz Sweep 1ms|

Center 3.65 GHz ) Span 5 MHz,
#Res BW 100 kHz VEW 1 MHz Sweep 1ms|

| Channel Power Power Spectral Density

Lowest channel Lowest channel

| Channel Power Power Spectral Density

-16.81 dBm /1 MHz -76.81 dBm /Hz -17.62 dBm /1 MHz -17.62 dBm iHz

L Tgmans

T & 5 175
Canter Freg: 3700600000 GHz Rage
o T Avg|Hald > 200200
I Gt aw Whten: 3 dB Ext Bairc 750 d8  Radio Device: BTS

Canter Frag: 3700600000 GHz
. Trig: Free Run AvglHold > 200200
WIF Gt o #aten; 30 dB Ext Gain: -7 50 dB Radio Device: BTS

Center Freq
3700500000 GHz §

Center 3.701 GHz ) Span 5 MHz,

Center 3.701 GHz ) Span 5 MHz,
#Res BW 100 kHz VEW 1 MHz Sweep 1ms|

#Res BW 100 kHz VEW 1 MHz Sweep 1ms|

Channel Power Power Spectral Density Channel Power Power Spectral Density

|
| -18.13 dBm /1 mMHz -78.13 dBm Hz
|

|
| -19.74 dBm /1 MHz -79.74 dBm Hz
|

Highest channel Highest channel
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Agilent Spoctrum Ansyzer | Chase! Powsr

49500000 GHz

MIF it o

_Ref 27.50 dBm

Center 3.65 GHz
#Res BW 200 kHz

Channel Power

-16.22 dBm /1 MHz

QPSK

CantarFrag: 264
Trig: Free Run
#aten; 30 dB

GHz
AvglHold > 200200
Ext Gain: -7 50 dB

#VBW 1 MHz
Power Spectral Density

-76.22 dBm iHz

[

Radio Device: BTS

Span 5 MHz

Sweep 1ms|

Center Freq
00000 GHz §

Center 3.65 GHz
#Res BW 200 kHz

Channel Power

-15.45 dBm /1 MHz

[
AvglHold > 200200
Ext Gain: -7 50 dB

#VBW 1 MHz
Power Spectral Density

-75.45 dBm iHz

[

Sweep 1ms|

x4 P My

Aadie Std: Nena

Radio Device: BTS

Span 5 MHz

Agilent Spoctrum Ansyzer | Chase! Powsr

Center Freq 3.700500000 GHz

MIF it o

Ref 27.50 dBm

Center 3.701 GHz
#Res BW 200 kHz

Channel Power

-17.40 dBm /1 MHz

Lowest channel

Awg|Hold»200200

Trig: Fr ]
#arten: 30 48 Ext Gaire: 7.50 48

#VBW 1 MHz
Power Spectral Density

-17.40 dBm iHz

Tgamans

Radio Device: BTS

Sweep 1ms|

Agilent Spoctrum Ansyzer | Chase! Powsr

Center Freq 3.700500000 GHz

_ Ref 27.50 dBm___

Center 3.701 GHz
#Res BW 200 kHz

Channel Power

-18.25 dBm /1 MHz

Lowest channel

CanterFrag: 2.700600000 GHz
: AvglHold> 200200

- Tnig n
#aten; 30 dB Ext Gain: -7 50 dB

#VBW 1 MHz
Power Spectral Density

-78.25 dBm iHz

Tgamans

Radio Device: BTS

Sweep 1ms|

Highest channel

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Chain 1:

Agilent Spoctrum Ansyzer | Chase! Powsr

> 27.50 dBm

MIF it o

_Ref 27.50 dBm

Center 3.65 GHz
#Res BW 100 kHz

Channel Power

-15.57 dBm /1 MHz

QPSK

T & 0
Canter Frag: 3545600000 GHz Ray
Trig: Frae Run Avg|Hald > 200200

#aten; 30 dB Ext Gain: -7 50 dB Radio Device: BTS

Span 5 MHz

VEW 1 MHz Sweep 1ms|

Power Spectral Density

-75.57 dBm iHz

gwmanss

VIF Gt mw

Center 3.65 GHz

#Res BW 100 kHz

Channel Power

-16.33 dBm /1 MHz

64QAM

CantarFrag; 2645600000 GHz

Trig: Free Run
Watten: 30 dB

AvglHold > 200200
Ext Gain: -7 50 dB

VEW 1 MHz
Power Spectral Density

-76.33 dBm /Hz

gwmanss

Radio Device: BTS

Span 5 MHz
Sweep 1ms|

o .|ﬂ| m 2 et I:h.-“”‘(w g

Center Freq 3.700500000 GHz

MIF Gt o

_ Ref 27.50 dBm___

Center 3.701 GHz
#Res BW 100 kHz

Channel Power

-15.27 dBm /1 MHz

Lowest channel

=TT 11755 26 P My
Canter Freg: 3700600000 GHz Radbs Sta: Nos
Trig: Frae Run Avg|Hald > 200200

SAten: 30 4B Ext Gain: 7,50 d8  Radio Device: BTS

Span 5 MHz

VEW 1 MHz Sweep 1ms|

Power Spectral Density

-75.27 dBm iHz

gwmanss

rumn Ansbyaee _ Chaso! Pawor

Center Freq 3.700500000 GHz

VIF Gt

_ Ref 27.50 dBm___

Center 3.701 GHz

#Res BW 100 kHz

Channel Power

-20.36 dBm /1 MHz

Lowest channel

Canter Frag: 3700600000 GHz
Trig: Free Run AvglHold > 200200
samn: 30 48 Ext Bair: 7.5 48

VEW 1 MHz
Power Spectral Density

-80.36 dBm /Hz

gwmanss

Radis Dayica: BTS

Span 5 MHz
Sweep 1ms|

Highest channel

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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gle

Cel

ot Spoctruem Anslyzer . Chasea! Powss

nter 3.65 GHz
es BW 200 kHz

* Wanen: 30 4B

Canter Frag: 3645600000 GHz
Trig: Free Run AvglHold > 200200
Ext Gain: -7 50 dB

#VBW 1 MHz

A : N

Radio Device: BTS

Span 5 MHz
Sweep 1ms|

20MHz

Cel

MIF it o

_ Ref 27.50 dBm___

nter 3.65 GHz
es BW 200 kHz

Canter Frag: 3645600000 GHz
Trig: Free Run AvglHold > 200200

#aten; 30 dB Ext Gain: -7 50 dB

#VBW 1 MHz

Power Spectral Density

| Channel Power

Power Spectral Density

Radio Device: BTS

Span 5 MHz
Sweep 1ms|

| Channel Power

-74.37 dBm iHz

-15.00 dBm /1 MHz -75.00 dBm iHz -14.37 dBm /1 MHz

| |
g gwmanss g gwmanss

Lowest channel Lowest channel

Agilent Spoctrum Ansbyzer - Chasoal Pomer
E & 13 1%:57 PM My
Radso Std: Nena

- & [5E

700600000 GHz
Avg|Hold> 200200
Ext Gair: 750 dB

P P My 0
Cantar Aadie Std: Nena
Trig: Fre
WAtten;

Center Freq 3.700500000 GHz

MIF it o

AvglHold > 200200

Ext Gain: -7 50 dB Radio Device: BTS

Radio Device: BTS

_ Ref 27.50 dBm___

Span 5 MHz
Sweep 1ms|

Center 3.701 GHz
#Res BW 200 kHz

Span 5 MHz
Sweep 1ms|

Center 3.701 GHz

#Res BW 200 kHz #VBW 1 MHz

#VBW 1 MHz

Channel Power Power Spectral Density

-16.88 dBm /1 MHz

Channel Power Power Spectral Density

-15.21 dBm /1 MHz -75.21 dBm iHz -76.88 dBm /Hz

gwmanss

gwmanss

Highest channel Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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6.9 Field strength of spurious radiation measurement

Test Requirement:

FCC part 22.917(a), FCC part 24.238(a)

Test Method:

FCC part 2.1053

Limit: Less than -13dBm
UES RS Below 1GHz
7 Antenna Tower
. i J:.. Search
EUT > <¢, { e Antenna
4m /
RF Test
A —_ T\ Receiver
‘ P ]
;v . .
_‘I!-ul:]n 0,;‘51 : IlTI
able
o 182
H H H 1 | | 1
7 7 J 7 7 7.
Ground Plane
Above 1GHz
=
Antenna Tower
e 3m ( ........ { — Horn Antenna
EUT v / f
4m Spectrum
A Di\ Analyzer
\l}‘ : W L |
Tum o801 oim \
Table AL A Amplifier Q%E

Substituted method:

/ Antenna mast
/ Ground plane

/ d: distance in meters

| d:3 meter
|'I
lm J
S.G. v /j‘_—_—) \ -
f/ - \ SPA

Substituted Dipole or Horn Antenna — Bi-Log Anfenna or Hom Antenna

1-4 meter

Test Procedure:

1. The EUT was placed on a non-conductive turntable using a non-
conductive support. The radiated emission at the fundamental
frequency was measured at 3 m with a test antenna and EMI
spectrum analyser.

2. During the tests, the antenna height and the EUT azimuth were
varied in order to identify the maximum level of emissions from the
EUT. This maximization process was repeated with the EUT
positioned in each of its three orthogonal orientations.

3. The frequency range up to tenth harmonic was investigated for each
of three fundamental frequency (low, middle and high channels).
Once spurious emission was identified, the power of the emission
was determined using the substitution method.
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4. The spurious emissions attenuation was calculated as the difference
between radiated power at the fundamental frequency and the
spurious emissions frequency.

ERP / EIRP = S.G. output (dBm) + Antenna Gain(dB/dBi) —
Cable Loss (dB)

Test Uncertainty: +4.88 dB
Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details.
Test results: Passed
) During the test, pre-scan the QPSK, 64QAM modulation, and found the
Remark: NN
QPSK modulation is the worst case.
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Measurement Data (worst case):

10MHz for QPSK

Spurious Emission

Frequency (MHz) Polarization | Level (dBm) Limit (dBm) Result
Lowest
33.92 Vertical -56.62
135.51 \% -48.58
7310.00 V -42.59
10965.00 \% -37.26 13 Pass
176.89 Horizontal -41.12
222.95 H -53.57
7310.00 H -37.20
10965.00 H -36.66
Middle
33.92 Vertical -57.24
135.51 \% -47.22
7350.00 V -42.60
11025.00 \% -37.16 13 Pass
176.89 Horizontal -42.30
222.95 H -53.75
7350.00 H -41.83
11025.00 H -36.85
Highest
33.92 Vertical -56.39
135.51 \% -47.92
7390.00 V -41.25
11085.00 \% -37.82 13 Pass
176.89 Horizontal -42.07
222.95 H -54.17
7390.00 H -38.52
11085.00 H -37.27
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20MHz for QPSK

Spurious Emission .
Frequency (MHz) Polarization Lovl B Limit (dBm) Result
Lowest
33.92 Vertical -56.33
135.51 \Y -49.25
7320.00 \Y, -42.91
10980.00 \Y -37.74 13 Pass
176.89 Horizontal -42.25
222.95 H -53.74
7320.00 H -43.04
10980.00 H -37.83
Middle
33.92 Vertical -57.41
135.51 \Y -47.83
7350.00 \Y, -42.68
11025.00 \Y -38.31 13 Pass
176.89 Horizontal -42.51
222.95 H -52.27
7350.00 H -42.76
11025.00 H -38.36
Highest
33.92 Vertical -55.93
135.51 \Y, -48.69
7380.00 \Y -41.41
11070.00 Y -38.28 13 Pass
176.89 Horizontal -41.23
222.95 H -54.54
7380.00 H -42.17
11070.00 H -38.33

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1612029

Page 42 of 61




Report No: CCISE161202901

6.10 Frequency stability V.S. Temperature measurement

Test Requirement:

FCC Part 90.213(a)

Test Method:

FCC Part 2.1055(a)(1)(b)

Mobile stati 2| ]
Frequency range (MHz) Fixed and base stations (ppm) obile stations (zppm)

Over 2 watts output power 2 watts or less output power

Below 25 100 100 200
25-50 20 20 50

72-76 5 50
150-174 5 5 50
216-220 10 1.0
220-222 01 15 15

421-512 25 5 5
lelt 806309 i0 15 15
. B09-324 15 25 25
B851-854 10 15 15
B54-869 15 25 25
B06-0901 01 15 15
$02-928 2.5 2.3 2.5
S02-928 25 25 25

529-930 15
935-040 01 15 15
1427-1435 300 300 300
Above 2450
Test setup:

Temperature Chamber

Spectrum analyzer EUT
[
J
Al

WVariable Power Supply

Note :  Measurement setup for (esting on Anfenna connecror

Test procedure:

1.  The equipment under test was connected to an external DC power
supply and input rated voltage.

2. RF output was connected to a frequency counter or spectrum
analyzer via feed through attenuators.

3. The EUT was placed inside the temperature chamber.

4. Set the spectrum analyzer RBW low enough to obtain the desired
frequency resolution and measure EUT 25 operating frequency as
reference frequency.

5. Turn EUT off and set the chamber temperature to —30 . After the
temperature stabilized for approximately 30 minutes recorded the
frequency.

6. Repeat step measure with 10 increased per stage until the highest
temperature of +50 reached

Test Instruments:

Refer to section 5.8 for details

Test mode:

Refer to section 5.3 for details

Test results:

Passed

Remark: All three channels of all modulations have been tested, but only the worst
channel and the worst modulation show in this test item.
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 43 of 61



Report No: CCISE161202901

Measurement Data (the worst channel):

Chain 0:

Reference Frequency: Lowest channel=3655MHz(10MHz for QPSK)

Power supplied (Vdc)

Temperature (

)

Frequency error

Hz ppm

-35 162 0.044323

-20 124 0.033926

-10 105 0.028728

0 123 0.033653

48.00 10 130 0.035568
20 133 0.036389

30 107 0.029275

40 145 0.039672

55 139 0.038030

Reference Frequency: Lowest channel=3660MHz(20MHz for QPSK)
Power supplied (Vdc) Temperature () BB BT
Hz ppm

-35 154 0.042134

-20 126 0.034473

-10 104 0.028454

0 135 0.036936

48.00 10 147 0.040219
20 108 0.029549

30 126 0.034473

40 128 0.035021

55 150 0.041040
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Chain 1:
Reference Frequency: Lowest channel=3655MHz(10MHz for QPSK)
Power supplied (Vdc) Temperature () Frequency error
Hz ppm

-35 159 0.043502

-20 127 0.034747

-10 110 0.030096

0 126 0.034473

48.00 10 129 0.035294

20 130 0.035568

30 111 0.030369

40 147 0.040219

55 140 0.038304

Reference Frequency: Lowest channel=3660MHz(20MHz for QPSK)
Power supplied (Vdc) Temperature () Frequency error
Hz ppm

-35 150 0.041040

-20 122 0.033379

-10 111 0.030369

0 139 0.038030

48.00 10 144 0.039398

20 112 0.030643

30 123 0.033652

40 124 0.033926

55 153 0.041860
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6.11

Frequency stability V.S. Voltage measurement

Test Requirement:

FCC Part 90.213(a)

Test Method:

FCC Part 2.1055(a)(1)(b)

Mobile stati £ ]
Frequency range (MHz) Fined and base stations (tppm) obile stations (2ppm)

Over 2 watts output power 2 watts or less output power

Below 25 100 100 200
25-50 20 20 50

72-76 5 50
150-174 5 5 50
216-220 10 1.0
220-222 01 15 15

421-513 25 5 S
H H B06—80% 10 13 15
lelt B09-324 15 25 25
B851-854 10 15 15
E54-869 15 25 25
B96-901 01 15 15
S02-928 25 25 25
S02-928 25 25 25

929-930 15
535-940 01 15 15
1427-1435 300 300 300
Above 2450
Test setup:

Temperature Chamber

Spectrum analyzer EUT

i -

Att.

Variable Power Supply

Note :  Measurement setup for testing on Antenna connector

Test procedure:

1. Set chamber temperature to 25 . Use a variable DC power source
to power the EUT and set the voltage to rated voltage.

2. Set the spectrum analyzer RBW low enough to obtain the desired
frequency resolution and recorded the frequency.

3. Reduce the input voltage to specify extreme voltage variation (+/-
15%) and endpoint, record the maximum frequency change.

Test Instruments:

Refer to section 5.8 for details

Test mode:

Refer to section 5.3 for details, and all channels have been tested, only
shows the worst channel data in this report.

Test results:

Passed

Remark: All three channels of all modulations have been tested, but only the worst
channel and the worst modulation show in this test item.
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Measurement Data (the worst channel):

Chain 0:

Reference Frequency: Lowest channel=3655MHz(10MHz for QPSK)

Temperature () Power supplied (Vdc) e Frequency error —
42 99 0.027086
25 48 85 0.023256
58 74 0.020246
Reference Frequency: Lowest channel=3660MHz(20MHz for QPSK)
Temperature () Power supplied (Vdc) — Frequency error o
42 86 0.023497
25 48 85 0.023224
58 59 0.016120
Chain 1:
Reference Frequency: Lowest channel=3655MHz(10MHz for QPSK)
Temperature () Power supplied (Vdc) = Frequency error o
42 102 0.027907
25 48 91 0.024897
58 73 0.019973
Reference Frequency: Lowest channel=3660MHz(20MHz for QPSK)
Temperature () Power supplied (Vdc) e Frequency error —
42 90 0.024590
25 48 88 0.024044
58 64 0.017486
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7 Test Setup Photo

Radiated Spurious Emission

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 48 of 61



c c I s Report No: CCISE161202901

8 EUT Constructional Details

0% Oz 09 05 Ov OF 02 O) OOy 06 09 0L 09 05 O

z 0+ 00508 o0 0L 05 05 ow of o o O0F 05 o3

[ I“:ril!.IulI;LI'I“llIII.IIIlll.lllll:ll!l!..llln. T

05 08 O 0Z 0L Dy o6 08 0L 09 05 Or OC OZ i (QF 06 08 4/ 09 05

e oz o, 00508 om 0: op s o 0 or ol D0bos o8 o om s ne
e e e e e

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 49 of 61



c c I s Report No: CCISE161202901

% OF O -02 O DL 06 08 O/ 09 05 Oy OF OZ OL OUZ 06 08 GL U8 U5 Gy

00E o6

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 50 of 61



c c I s Report No: CCISE161202901

T
S OF OF 02 OL QP06 0% 0L 09 05 OF OE OZ OL QHZ U8 08 GL 8 O8 Gy O S ¢

OE 06 08 0z
I--|-|-

‘l.-.l.‘H”li.fl.lll ,',“II.|||III.||I

wr g/ 09 05 Or O£ 0Z OL ()O7 06 08 OL

g€ 0Z 0+ O0E 06 08 0/ 09 05 oy of 0z o Q0L 08 0% QL ©

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 51 of 61



c c I s Report No: CCISE161202901

o g O 0t WE06 08 0/ 09 05 oy o 0z oL 00T 08 o8

O i

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 52 of 61



c c I s Report No: CCISE161202901

09 0¢ 03 05 o e o7 o Q0606 o oo U e g 0r ol 00V o
e e e

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 53 of 61



c c I s Report No: CCISE161202901

;;.'_----J'.-u:||u|||||ii||i|||!||||!||I|!-:-.=.....
5 Ov O0C oz OV (¥ 06 08 OL 08

09 0:.09 05 08 0 07 0 Q0P 06 08 0L 09 5 O
i bbbttt

gy e

0606 08 0o o9 08 gae 7 00 DO W 4L
St el ot e

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 54 of 61



c c I s Report No: CCISE161202901

Wy ]
O O 02 04 (QF 06 OF 0L 09 05 or

08 01 09 05 v 0€ 07 o) 00V 06
hussdlntlon

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 55 of 61



c c I s Report No: CCISE161202901

‘mn_uui'.lynsnlvm‘.
Dttt

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 56 of 61



c c I s Report No: CCISE161202901

09

08

0 OF

0L

09

e S L L T TR
OF O 0Z 04 (7 06 08 0/ 09

0s

&
[=

05 Ov OE 0Z O (7 06 0% 0L O

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 57 of 61



c c I s Report No: CCISE161202901

uw 0L 02 OE OF 0S 09 OL 08 06 ()| O OZ OE OF 0S 09 (

7 A0 T e T T

E

or 05 09 o, o8 0600 oL 0z oc ov 0s 09 0z 08 06 00C ot 0

B 0L 09 05 O¥ 0E 02

8
o
- : g
8
=
-
8

0L 08 06 () O

wy O, 0Z OE O 0S 09

01 007 06 08 0L 09 05

> oy 05 09 0z ov 0600} 0 oz oc ov 05 09 02 08 06 00C 0}

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 58 of 61



c c I s Report No: CCISE161202901

wws gL Oz O Ov 05 0S 0L 08 06 ()0, Ob OZ 0 Or OS

IS
» 08 02 Ol

~
[ ]
[ =
L
w
L=
co
=
=] _
[
(=2}
(=
o
=]
P
[ ==
(%3
L=
]
(=]
el
o
—_—
o
L ]
[{=]
o
=
o
=~
Lo
D
o
B
o

w0, 0Z 0F Oy 05 09 OL 08 06 ()| OL 0Z OF OF 0S {
08 06 00¢ ¢

]

U
0z 0l

e ov 05 09 0L og 06 00} o1 0z 0 ov 0S 09 O

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 59 of 61



c c I s Report No: CCISE161202901

uw gL 0z O OF 0S 09 0L 08 06 ()| O

o

L e

| I
| |
0L Q) 06 08 0L 09 05 O OF 02 O

0¢ ov 05 09 0. ov 06 00} 01 0z oc ov os 09 0z 08 06 00

0z o 00l o6 08 0. 09 0S5 O OF

0¢c 0€ OP

M PWR

LT

" 01

!

09 05 O¥ 0 0Z Ol

[—
e —
—
——
e —
i
R —
e —
¢ —
= e
| D —
y
1 e
: ——
i e
s
_— - —
} e
e
-
——

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 60 of 61



c c I s Report No: CCISE161202901

— R el S s T e i R i,

asamo

o .o,

11T

0c 0€ Op

uw 0}

e ——
e
-
—
- ———
e
e
e

(TS
09 05 Ov 0€ 0C Ol

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1612029
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 61 of 61



